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B FIER I CR2450 3.0V 600mAh
L AR Chinese
Name of Sample F Lithium metal battervy CR2450 3.0V 600mAh
English
a5 1123050362

Sample No.

é-fﬁ—‘f—ffj_ SO B AT [ 25 55

EVE Energy Co., Ltd

Consignor
£ FEL SMALA B RE IO 41 B 20 7]
Manufacturer EVE Energy Co., Ltd
Aol == T Cubds fariE Ty
A A I Gl s Fdg
AR ik ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3

2 3= A WA ClBe RbEHE-F )
-;J)E";FT/E ST/SG/AC. 10/11/Rev. 7T&Amend. 1 38.3 UN Manual of Tests and Criteria

Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3
B P .
A W HRR ST
Ppearance Silvery Button metal shell
Aoz 8 2023-05-17 AL B Y 2023-05-24 ~ 2023-06-29
Accepted Date Test Date

el JEEASEAEL: A AR 5 vty SRR 4 s ko
*ﬁ}’i“]-"ﬁ Fl Altitude simulation, Thermal test, Vibrat tion, Shock, External short

Test ltems circuit, Crush, Forced discharge

ZR, FAENT OISR GABSRARHE T MY ST/SG/AC. 10/11/Rev. 7&mamﬁ§1‘1‘gw@\m g
2, f %
R L |The sample has passed the test items of UN Manual of Tests ’ﬁnﬁé’t}llm‘ / ke

/ =

ST/SG/AC. 10/11/Rev. TkAmend. 1 Section 38. 3 [ =P
. ’]! -l::yl-d__
Conclusion ok x% il
l "} 1 |{-—. §
1% H W (Date) ’q"? 6‘?’4"‘()) _— '

i} f\ﬁ«,
'( u

/Zﬂ

e P 0. 17 o Lithium content:0. 17g. ASn] 48 Ha # ol St Py imary IHH—‘[ Cﬁl‘{\&@\(
’

Comment
R M / S 4 AT
- /
y died Post Code
P 7’%. v3 T %l @
Approver: q ¥ Checker: %lg’i Compiler: ﬁ'

R4

Title: HLAE IR 6 7B 4 (Head of Electrochemical Test ing Department)
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AR B 4 AR
Name of Test

FRER SR AT

Standard requirement or The

EDUEE 3

AREEH

&iz

No. — Clause Number of Standard Test Result | Conclusion | Remark
Wetr I Gl s T
A '””; T.I.F.'g(;f\(-_ WO/ 11 /Rev. TéAmend. 1 38,3 il I.)M{-l =1 . e
I Altitud 2. , See Appendix 1 i
1tude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC 1O/ L/Rev. T&Amend. | Section 38,2 S
Test T,
W R Gt fidsdEF
5 #‘Mﬁi ‘JJIJIJI Hl SGAAC. 1O/ T1/Rev, T&Amend. | 38, 3 iR Wk 2 A
Lk v See Appendix 2 g /
Thermal test LN Manual of Tests and Criteria = e Passel !
ST/SG/AC, 10/11/Rev. T8Amend. T Section 38,3 S
Tese T, 2
Wetr I it fiddl T
g Rz Ijljj: il‘f’Sl:ﬂ\l'. 10/11/Rev. T&Amend. 1 38, 3 3¢ :.Ai!;f.i {\ 3 . -
L = s see Appendix . A
Vibration UN Manual of Tests and Criteria ' e Passed
ST/SG/AAC 10/ 11/ Rev, Téamend. 1 Section 38,3 s
Test T.3
LR Gl fbsEE
y WS ST/SG/AC. 10/11/Rev. T8Amend. | 38.3 80 | Lp+4 4
1 i 4T, 1 See Appendix 1 i
Shock UN Manual of Tests and Criteria 1 Passed
ST/SG/AAC. 10/11/Rev. T&Amend. 1 Soction 383 o
Test T.4
WA I GRS Akt T
; SN B ?u? :;1/&:/;\('. 10/11/Rev. T&Amend. 1 38,3 1 L\‘;Ll i {Ji 5 " -
¢ bk See Appendix 5 (Sl
External short LN Manual of Tests and Criteria ® ERRS Passed
circuit ST/SG/AC. 10/ 11/Rev. T&Amend. | Seetion 38,3 o
Test T.5
Betr W €las frkrufE =
‘ BIE ;\11: :xl‘i“‘su‘ AC. 10711 /Rev. T&Amend. | 38, 3 if %x,|_|;f.j-;’13 6 o St
6 Crush 2l See Appendix 6 ki3 /
rus LN Manual of Tests and Criteria Passed
ST/SG/AC 10/11/Rev. TéAmend. | Scetion 38,3
Test T. 6
AT I GRYS b T
] B 2L *ﬁi; ;\,*.sr.,f.-\t. 10/11/Rev, T8Amend. | 38,3 i L:-}M:H \3\ 7 o s
: ik See Appendix (=i
Forced dlscharge LN Manual of Tests and "l'flt‘i‘l‘"l ‘ oo Passed
ST/SG/AC. L0/ / Kev, T&Amend. 1 Section 38, 3
Test T.8
This spice intentionally lefc blank
; R
(
Ao BR B A4 B E: 20°C '_).3;0 B < /%
. f 1o y () 0 20°C-21" - e T3t /0
Test Environment Ambient temperature:20C-23C;Ambient humidity:/%
Condition
ol B
. Test Item
A LML o EE | B - W %
Subcontracted Test sOEnE | &F / f
Condition Subcontracted | Name Post Code
Laboratory Ho, 3k / w75 ;
Address | Tel
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5

PR B & AR

e JSE L4

Fully discharged

No. | Name of Test Items Altitude simulation
e Bk A XIEA] Before R After e TS AR
5 Sample Status mE | FHEUE| F¥ | FROUE Mass Loss | Residual | 3%
Sample Mass ocv Mass oCVv OCV  |Other
No. /g AY /g AY /% /% Event
001 ... 6. 41580 3,27 | 6.4578 | 3.27 0. 00 100.00 | ©
002 Wl 6. 4678 .27 | 6. 4674 3,27 0. 01 100.00 | ©
003 il s 6.3955 | 3.27 | 6.3955 | .27 0.00 | 100,00 | o
004 L 6. 4121 .27 | 64118 | 3,27 0.00 | 100.00 | o
005 i W 6. 4221 3.27 | 6.4218 | 3.27 0.00 | 100.00 | o
006 "L 6. 4302 3.27 | 6.4298 | 3.27 0. 01 100,00 | ©
007 i e 6. 4311 .27 | 6.4306 | 327 0. 01 100.00 | ©
008 i 6. 1615 3.27 | 6.4611 | 3.27 0. 01 100.00 | ©
009 Wl 6. 4278 327 | 64271 3. 27 0. 01 100.00 | ©
010 i 6. 4426 .28 | 64418 | 3.28 0.01 | 100.00 | o
011 B T | B 6. 4475 / 0. 00 0
012 e | eams 6. 1124 0. 01 / 0
013 il | 64851 6. 4543 0.01 0
014 W o N 6. 4470 0. 00 0
015 il | 164338 6. 4339 0. 00 0
016 i e | 6 227 / 6. 4275 0. 00 0
017 el | 6. 4283 6. 1281 / 0. 00 0
018 R ey | B 4547 6. 4542 / 0.01 0
019 itk | 6.4654 6. 4650 0. 01 0
[ 020 o 6. 4142 6. 4135 0.01 0

&k L V-RA D-MAK R-zk 4
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.

F-A K 0-Fiif. £, AR

. RBEH. LA,
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No. Name of Test Items Thermal test
21 AL Sl AL =
i . IRAZ A Befor RIS /E After 2 4o
Ko | RERA RER Befire BB A | k| e e
%5 Sample Status RE | FREE RE FFE @ E| Mass Loss| Residual | L&
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g v % /% | Event
A A w5 e G -
001 Wl 6. 4578 3.27 6. 4551 3. 28 0.04 | 100.00 | o
002 . 6. 4674 3.27 6. 4650 3.28 0. 04 100.00 | ©
003 G 6. 3955 3.27 | 6.3931 3. 28 0. 01 100.00 | o
004 e 6. 4118 3.27 | 6.4070 | 3.27 0.07 | 100.00 | o
005 Lol 6. 4218 3.27 | 6.4187 3. 28 0.05 | 100.00 | o
v j;f-.l’ﬂ'l_]. ~ 20 o v 000 9 (=
006 - 6.4208 | 3.27 | 6.4269 3. 27 0.05 | 100.00 | o
007 e 6. 4306 3.27 | 6.4280 | 3.28 0.04 | 100.00 | o©
008 ®. W 6. 4611 3.27 | 6.4588 | 3.28 0.04 | 100.00 | o
009 g 6. 4271 3.27 | 6.4239 3, 28 0.05 | 100.00 | o
010 s 6. 4418 3.28 | 6.4384 | 3.28 0.05 | 100.00 | o
011 futly dischrges | 64475 6. 4453 0.03 ' 0
012 fully disrges | 64124 6. 1098 0. 04 / 0
013 | =Rt | 64543 / 6. 4529 | 0. 02 ‘ 0
014 fully disinnged | 64470 / 6. 4449 0. 03 0
615 ity e | 64339 6. 4320 / 0. 03 / 0
016 ey | 4TS 6. 4250 0. 04 / 0
017 oy | 6 4281 6. 1259 0.03 0
018 ol i i | 6. 4548 / 6. 4519 0. 04 0
019 et 6. 4650 6. 4629 ‘ 0.03 :
s Fully discharged 0: 209 / 0. 2043 / - W / 0
020 e o | 64095 / 6. 4105 0.05 0

&R LR V-IRA D-ARAK R-3KE PRk 0-i#R. LIBHA. TR, AE. RAL K,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Vibration
XISFT Before K After e
#_v% JF-‘T'—:?uilkfié XI5 Al Before RIS After ﬁ;@?ﬂ"i ;ﬁlj%\t}}_ }l’-/j’{b
g Sample Status RE FHROLE| KT &8 /% | Mass Loss | Residual | FLE
Sample Mass oCcv Mass oCv ocv Other
No. /g Y /g Y /% /% Event
001 i 6.4551 | 3.28 | 6.4539 | 3.28 0.02 | 100.00 | o
002 LI 6.4650 | 3.28 | 6.4645 | 3.28 0.01 | 100.00 | o
003 e 6.3931 | 3.28 | 6.3932 3. 28 0.00 | 100.00 | o
004 ol 6.4070 |  3.27 | 6.4067 3. 28 0.00 | 100.00 | o
005 i i 6.4187 | 3.28 | 6.4190 3. 28 0.00 | 100.00 [ o
006 s 6.4269 | 3.27 | 6.4257 | 3.28 0.02 | 100.00 | o
007 e 6. 1280 3.28 6. 4276 3. 28 0. 01 100. 00 0
008 e 6. 4588 3. 28 6. 4586 3.28 0. 00 100. 00 0
009 e AR HE 6.4239 | 3.28 6. 4241 3. 28 0. 00 100.00 | o
ndischarged
010 W 6.4384 | 3.28 | 6.4382 | 3.29 0.00 | 100.00 | o
ErS —
011 il dictiey || BoddBY / 6. 4451 0. 00 0
. AL - - SR ,
012 Wl e | 6.4088 / 6. 4106 / 0. 00 / 0
013 g R 6. 4529 / 6. 4527 / 0. 00 0
ully discharged
y ikl vy / A /
014 Fully discharecd 6. 4449 6. 4446 0.00 0
: SR 5 A 7 I
015 Rl diedlnrand 6. 4320 / 6. 1326 / 0. 00 / 0
016 il o | B 4250 6. 4256 / 0. 00 0
2 ST . IE , — .
017 bl isehatisd 6. 4259 / 6. 4263 0.00 0
TR S 4r . 4596
018 T e, | G451 / 6. 4526 : 0. 00 / 0
'rl"f":f"{ll_{ 5 v ¢ T LT Pl
C19 FFul I\E :ifii:'hm'guci 6. 4629 6. 4632 d 0.00 0
: S - v
020 Fully diseharged 6. 4105 4 6.4113 / 0. 00 0

@iE: L V-RA DMK R-SEL F-RK 0-ZMR. ABA. LA LK. Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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F% ,1 BRA B 2 4 i
No. " Name of Test Items Shoek
‘i -g‘é\-ﬁf— Befor ) 'Eﬁf\f:' After 2 o
Ha | HBRA L Seftp RELA | ggiix |(Haes | 2
%= Bl St:us RE | FREE| ME Jr#&d JE | Mass Loss | Residual | B %
Sample . Mass OCv Mass ocv OCV | Other
No. /s v /g IV 1% /% Event
001 0 e 6. 4539 3. 28 6. 4544 3.28 0. 00 100.00 | o
g -‘liﬂ,}{lu v = T A 9 9Q
002 e ol 6.4645 | 3.28 | 6.4648 | 3.28 0. 00 100.00 | o
003 Wl 6. 3932 3.28 | 6.3935 | 3.28 0. 00 100.00 | o
004 e 6.4067 | 3.28 | 6.4071 | 3.27 0. 00 99.70 | o
005 el 6.4190 | 3.28 | 6.4193 | 3.28 0. 00 100.00 | o
006 i 6.4257 | 3.28 | 6.4262 | 3.28 0.00 | 100,00 | o
AT = - .
007 e 6.4276 | 3.28 | 6.4281 | 3.28 0. 00 100.00 | o
Aol ey 2 co 9 9Q
008 sl 6.4586 | 3.28 | 6.4592 | 3.28 0. 00 100.00 | o
A v 90 C oAz q
009 e o 6. 4241 3.28 | 6.4245 | 328 0. 00 100.00 | o
010 i 6. 4382 3. 29 6. 4386 3.29 0. 00 100.00 | ©
011 i e | B 4451 / 6. 4457 0. 00 , 0
002 | i | B 2108 6.4113 0. 00 , 0
013 |  paloit | 6.4527 6. 1530 0. 00 0
014 et o | 6. 4446 i 6. 1452 0. 00 / 0
015 ity | 64326 / 6. 4331 0. 00 0
016 | o ea | 6.4256 6. 4260 0. 00 / 0
017 | e i | 6.4263 / 6. 4267 0. 00 7 0
018 | urod . | 6.4526 6. 4533 0. 00 / 0
019 | purEiit | 6.4632 6. 4636 0. 00 0
= d ik 1L _ 4
080 |  pal g | 84113 6. 4115 / 0. 00 / 0

FriE: LR V-IRA D-FRR R-203 F-# ok 0-AiR. AR A MR, AR, ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 5 WRR B 4 AR Y147
No. Name of Test [tems Ixternal short circuit
¥ o 2 2 e
Hams HakA ik A%
Sample No. Sample Status ax- ,xleln/aBCTempuatu]e Other Event
AR HL S
001 Undischarged 64. 6 0
; ATROL .
002 Undischarged 62.1 0
]
003 Ak 64. 3 0
Undischarged
004 AT 64. 6 0
Undischarged
- AT
005 Undischarged 64.0 O
: AT, a
006 Undischarged 65. 1 0
=
007 | A 62.5 0
Undischarged
A ;
008 Undischarged 61.7 0
ATl v
Q]
009 Undischarged 63.0 O
B
010 Ao 65. 1 0
Undischarged
SEATIOL 57 o
011 Fully discharged 2. & 0
9 e =7 9
012 Fully discharged 57.2 0
‘ J'L./l\m‘("_'. g C
013 Fully discharged 98.5 0
SeA o EQ o
014 Fully discharged 98.5 0
- SE N .
015 Fully discharged AT 1 0
. SEAT EQ
016 Fully discharged 98. 1 0
” YEA L =
017 Fully discharged a7.8 0
SCATOL o~
018 Fully discharged 98.5 0
SEASTIOL =
019 Fully discharged d7.7 o
TEAIRO -
020 eIl 57. 4 0

Fully discharged

ks DR R-aEL PR K 0-RMBh. AR, Lok,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.
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A 6 KRR B LA $eIT
No. Name of Test Items Crush
It 5 O 2 b ‘% j=1 -E"E’
GREE R KA GRF R =Y 4 .

Sample No. Sample Status

Max. External Temperature

Other Event

1c
b ey
021 Und i/i,;(:{;{nlx[:"gmi 20.5 O
Ero
022 lfndi/{::fif‘ill—f'gcd 21.14 0
023 Und i/{:(ifﬁzllgg(-:l el 2 0
Kk |
024 Und i/*;fijstigod 21.0 Q
025 lnd l/i‘:f}f(lflleged 21.0 0
026 (AR 819 0
Fully discharged
AT
027 Fully :.‘Jg-lfiu-ged - v
e it of
028 Ful J)\L ('I-ijii:!lxlrn'gm! 20.8 0
Led e jfiiﬂ}irged 21,8 o
030 e 21. 3 0

Fully discharged

This space intentionally left
blank

LU

&iE: D-MRIK F-A2 K 0-Ffidfk. ALk

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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No. Name of Test Items Forced dischage

*"f‘u%%_g_ *%v%'{kfz& —E‘f&ﬂl%

Sample No. Sample Status Other Event

e Ao

031 Ful IJ\L -(!l-i':‘llil—len'ged Q

032 Ful l.j_\.%g?;i)iir'illli;n'ge:l -

033 Ful 1? ?I\i[ﬁ‘llill—elrgr'(i 0
e A

034 Ful lj_'\"__r_LE_i’ﬁ'iilin'geri 0
o ATl

035 Ful ],\L -(:I‘ifﬁ:llillm‘gf‘d g

036 Ful I‘)\F%—iji{c'liiiwl'gx’rl 9
e A

037 mﬁﬁﬂhw Y
PN

038 lallltlﬁktihg.rgeli .
PR

039 Ful IJ\L jiif-ﬁn-w;d .

040 Ful I‘ggf;iL;i‘llliul'gocl U

DL s This space intentionally

left blank

iz DR F-A2 K 0- MBIk, FAe k.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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